
 

10/2/09 1 75-0956 

INSTRUCTIONS—INSTRUCCIONES—CONSIGNES 

AUTOMOTIVE PRODUCTS, INC. 

     
     
     

Westin Automotive Products, Inc. 
5200 N. Irwindale Ave. Ste 220 
Irwindale, Ca 91706 

Thank You  for choosing Westin products 
For additional installation assistance please call 

Customer Service (800)793-7846 

ITEM QUANTITY DESCRIPTION TOOLS NEEDED 

1 1 GRILLE GUARD 16MM WRENCH 

2,3 2 MOUNTING BRACKETS (2) DRIVERS SIDE, (3) PASSENGER SIDE 16MM SOCKET 

4,5 Q TOP BRACKETS (4) DRIVERS SIDE, (5) PASSENGER SIDE 18MM WRENCH  

6 2 M10 DOUBLE NUT PLATES 18MM SOCKET 

7 6 M12 X 35MM HEX HEAD BOLTS RATCHET  

8 6 
M12 HEX NUTS 
 

TORQUE WRENCH 

9 6 M12 LOCK WASHERS  

10 12 M12 FLAT WASHERS  

11 2 M10 X 30MM BUTTON HEAD BOLTS  

12 4 M10 X 35MM HEX HEAD BOLTS  

13 6 M10 FLAT WASHERS  

14 6 M10 LOCK WASHERS  

15 6 M10 HEX NUTS  

ITEM QUANTITY DESCRIPTION TOOLS NEEDED 

1 1 GRILLE GUARD 16MM WRENCH 

2,3 2 MOUNTING BRACKETS (2) DRIVERS SIDE, (3) PASSENGER SIDE 16MM SOCKET 

4,5 Q TOP BRACKETS (4) DRIVERS SIDE, (5) PASSENGER SIDE 18MM WRENCH  

6 2 M10 DOUBLE NUT PLATES 18MM SOCKET 

7 6 M12 X 35MM HEX HEAD BOLTS RATCHET  

8 6 
M12 HEX NUTS 
 

TORQUE WRENCH 

9 6 M12 LOCK WASHERS  

10 12 M12 FLAT WASHERS  

11 2 M10 X 30MM BUTTON HEAD BOLTS  

12 4 M10 X 35MM HEX HEAD BOLTS  

13 6 M10 FLAT WASHERS  

14 6 M10 LOCK WASHERS  

15 6 M10 HEX NUTS  

ITEM QUANTITY DESCRIPTION TOOLS NEEDED 

1 1 GRILLE GUARD 16MM WRENCH 

2,3 2 MOUNTING BRACKETS (2) DRIVERS SIDE, (3) PASSENGER SIDE 16MM SOCKET 

4,5 Q TOP BRACKETS (4) DRIVERS SIDE, (5) PASSENGER SIDE 18MM WRENCH  

6 2 M10 DOUBLE NUT PLATES 18MM SOCKET 

7 6 M12 X 35MM HEX HEAD BOLTS RATCHET  

8 6 
M12 HEX NUTS 
 

TORQUE WRENCH 

9 6 M12 LOCK WASHERS  

10 12 M12 FLAT WASHERS  

11 2 M10 X 30MM BUTTON HEAD BOLTS  

12 4 M10 X 35MM HEX HEAD BOLTS  

13 6 M10 FLAT WASHERS  

14 6 M10 LOCK WASHERS  

15 6 M10 HEX NUTS  

APPLICATION:  2005-2008 JEEP GRAND CHEROKEE 
PART NUMBER: 40-1995, 45-0990 



 

10/2/09 2 75-0956 

INSTRUCTIONS—INSTRUCCIONES—CONSIGNES 

AUTOMOTIVE PRODUCTS, INC. 

     
     
     

Westin Automotive Products, Inc. 
5200 N. Irwindale Ave. Ste 220 
Irwindale, Ca 91706 

Thank You  for choosing Westin products 
For additional installation assistance please call 

Customer Service (800)793-7846 

APPLICATION:  2005-2008 JEEP GRAND CHEROKEE 
PART NUMBER:  

1. REMOVE CONTENTS FROM BOX. VERIFY ALL PARTS ARE PRESENT. READ INSTRUCTIONS CAREFULLY BEFORE STARTING INSTALLATION. 
2. Starting on the driver side of the vehicle, through the grille locate the three factory holes in the bottom of the radiator support and insert one of the M12 double nut plates 

trough the inside square hole and aligned to the small round hole. 
3.  Partially attatch the drivers side mounting bracket to the previously inserted double nut plate using, (2) M10 X35MM hex head bolts, (2) M10 flat washers, (2) M10 lock 

washers. Do not fully tighten at this time 
4. Repeat steps 2-3 for the passenger side. 
5. Open the hood and locate the six plastic fasteners across the top of the factory grille shell and remove them. Pull the plastic shell away from the vehicle and set it aside. 
6. Slightly pull down on the rubber shroud located on the passenger lower part of the radiator to expose the two factory bolts located behind the radiator metal lines. Remove 

the bottom factory bolt  
7. With the 90˚ degrees bend towards the rear, attach top bracket to previously removed bolt location using the factory bolt.  NOTE: Place top bracket behind radiator metal 

lines. Do not fully tighten at this time. 
8. The driver side rubber shroud requires some cutting. With the 90˚ degrees bend towards the rear, place the top bracket over rubber shroud and align hole in the top bracket 

with previously removed bolt location. Mark the width and thickness of the top bracket on the rubber shroud right by the bend on the top bracket. 
9. Use a utility knife to cut out the section you marked, once this is done place top bracket through gap and attach with factory bolt. Do not fully tighten at this time. 
10. Re install the grille shell at this time. 
11. Position the grille guard on the inside of the mounting brackets and attach with (6) M12 X 35MM hex head bolts, (6) M12 flat washers, (6) M12 lock washers, and (6) M12 

hex nuts. Do not fully tighten at this time. 
12. Attach grille guard to top brackets with (2) m10 x 30mm button head bolts, (2) M10 lock washers, (2)) M10 flat washers, and (2) M10 hex nuts. 
13. Adjust the grille guard properly. Tighten all fasteners at this time torque M10 hardware to 10-15 ft lbs, torque all M12 hardware to 20-25 ft lbs. 

1. REMOVE CONTENTS FROM BOX. VERIFY ALL PARTS ARE PRESENT. READ INSTRUCTIONS CAREFULLY BEFORE STARTING INSTALLATION. 
2. Starting on the driver side of the vehicle, through the grille locate the three factory holes in the bottom of the radiator support and insert one of the M12 double nut plates 

trough the inside square hole and aligned to the small round hole. 
3.  Partially attatch the drivers side mounting bracket to the previously inserted double nut plate using, (2) M10 X35MM hex head bolts, (2) M10 flat washers, (2) M10 lock 

washers. Do not fully tighten at this time 
4. Repeat steps 2-3 for the passenger side. 
5. Open the hood and locate the six plastic fasteners across the top of the factory grille shell and remove them. Pull the plastic shell away from the vehicle and set it aside. 
6. Slightly pull down on the rubber shroud located on the passenger lower part of the radiator to expose the two factory bolts located behind the radiator metal lines. Remove 

the bottom factory bolt  
7. With the 90˚ degrees bend towards the rear, attach top bracket to previously removed bolt location using the factory bolt.  NOTE: Place top bracket behind radiator metal 

lines. Do not fully tighten at this time. 
8. The driver side rubber shroud requires some cutting. With the 90˚ degrees bend towards the rear, place the top bracket over rubber shroud and align hole in the top bracket 

with previously removed bolt location. Mark the width and thickness of the top bracket on the rubber shroud right by the bend on the top bracket. 
9. Use a utility knife to cut out the section you marked, once this is done place top bracket through gap and attach with factory bolt. Do not fully tighten at this time. 
10. Re install the grille shell at this time. 
11. Position the grille guard on the inside of the mounting brackets and attach with (6) M12 X 35MM hex head bolts, (6) M12 flat washers, (6) M12 lock washers, and (6) M12 

hex nuts. Do not fully tighten at this time. 
12. Attach grille guard to top brackets with (2) m10 x 30mm button head bolts, (2) M10 lock washers, (2)) M10 flat washers, and (2) M10 hex nuts. 
13. Adjust the grille guard properly. Tighten all fasteners at this time torque M10 hardware to 10-15 ft lbs, torque all M12 hardware to 20-25 ft lbs. 

1. REMOVE CONTENTS FROM BOX. VERIFY ALL PARTS ARE PRESENT. READ INSTRUCTIONS CAREFULLY BEFORE STARTING INSTALLATION. 
2. Starting on the driver side of the vehicle, through the grille locate the three factory holes in the bottom of the radiator support and insert one of the M12 double nut plates 

trough the inside square hole and aligned to the small round hole. 
3.  Partially attatch the drivers side mounting bracket to the previously inserted double nut plate using, (2) M10 X35MM hex head bolts, (2) M10 flat washers, (2) M10 lock 

washers. Do not fully tighten at this time 
4. Repeat steps 2-3 for the passenger side. 
5. Open the hood and locate the six plastic fasteners across the top of the factory grille shell and remove them. Pull the plastic shell away from the vehicle and set it aside. 
6. Slightly pull down on the rubber shroud located on the passenger lower part of the radiator to expose the two factory bolts located behind the radiator metal lines. Remove 

the bottom factory bolt  
7. With the 90˚ degrees bend towards the rear, attach top bracket to previously removed bolt location using the factory bolt.  NOTE: Place top bracket behind radiator metal 

lines. Do not fully tighten at this time. 
8. The driver side rubber shroud requires some cutting. With the 90˚ degrees bend towards the rear, place the top bracket over rubber shroud and align hole in the top bracket 

with previously removed bolt location. Mark the width and thickness of the top bracket on the rubber shroud right by the bend on the top bracket. 
9. Use a utility knife to cut out the section you marked, once this is done place top bracket through gap and attach with factory bolt. Do not fully tighten at this time. 
10. Re install the grille shell at this time. 
11. Position the grille guard on the inside of the mounting brackets and attach with (6) M12 X 35MM hex head bolts, (6) M12 flat washers, (6) M12 lock washers, and (6) M12 

hex nuts. Do not fully tighten at this time. 
12. Attach grille guard to top brackets with (2) m10 x 30mm button head bolts, (2) M10 lock washers, (2)) M10 flat washers, and (2) M10 hex nuts. 
13. Adjust the grille guard properly. Tighten all fasteners at this time torque M10 hardware to 10-15 ft lbs, torque all M12 hardware to 20-25 ft lbs. 



 

10/2/09 3 75-0956 

INSTRUCTIONS—INSTRUCCIONES—CONSIGNES 

AUTOMOTIVE PRODUCTS, INC. 

     
     
     

Westin Automotive Products, Inc. 
5200 N. Irwindale Ave. Ste 220 
Irwindale, Ca 91706 

Thank You  for choosing Westin products 
For additional installation assistance please call 

Customer Service (800)793-7846 

APPLICATION:  2005-2008 JEEP GRAND CHEROKEE 
PART NUMBER:  


